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Remark: Materials were delivered by the client on his responsibility.

Note: Sample was taken and delivered by the client

Test Results Compressive Strength of Mortar:

Sample No. (1)

Days At 7 days At 14 days
Weight, kgs 0.712 0.627
Area of Cross Section, cm? 50.0 50.0
Crushing Load, kN 48.6 54.4
Compressive Strength, kg/cm” 99.1 ( ﬂ)
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Description of sample: wsaaxe day,

Delivery Date: 10/12/2007

Casting Date: 10/12/2007

Remark: Materials were delivered by S

Note: Sample was taken and delivered by the client

Test Results Compressive Strength of Mortar:

Sample No. 4)

Days At 7 days At 14 days
Weight, kgs 0.804 0.754
Area of Cross Section, cm? 50.0 50.0
Crushing Load, kN 42.9 45.5
Compressive Strength, kg/cm” 87.5 (93.0 )
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